SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 26 SEP 2017 10:02:10

Spectrum u%;" Spect 1 ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 754.38906 MHz -58.62 dBm -45.62 dB 30.000 MHz 815.000 MHz 100.000 kHz 548.03723 MHz -58.78 dBm -45.78 dB
860,000 MHz 1.000 GHz 100.000 kHz 932.51748 MHz -57.82 dBm -44,82 dB 860,000 MHz 1,000 GHz 100.000 kHz 868.60140 MHz -57.75 dBm -44,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.87 dBm -31.87 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -46.98 dBm -33.98 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.32 dBm -29.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42,34 dBm -29.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85504 GHz -43.24 dBm -30.24 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85754 GHz -43,31 dBém -30.31 dB
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Date: 26 SEP 2017 10:03:04

LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 26.SEP.2017 02.01.08

Spectrum Spectrum
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 800.28861 MHz -58.63 dBm -45.63 dB 30.000 MHz 815.000 MHz 100.000 kHz 731.63543 MHz -58.63 dBém -45.63 dB
860,000 MHz 1.000 GHz 100.000 kHz 920.76923 MHz =-57.79 dBm -44,79 dB 860,000 MHz 1,000 GHz 100.000 kHz B866.78322 MHz -57.94 dBm -44,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.88225 GHz -47.54 dBm -34.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.45639 GHz -47.85 dBm -34.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,10 dBm -29,10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -42,33 dém -29,33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85854 GHz -43.00 dBm -30.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85954 GHz -43.55 dBm -30.55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 26 SEP 2017 02:03:35

Date: 26 SEP 2017 020429

Spectrum ué' Spectrum ué:
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 781.85032 MHz -58.86 dBm -45.86 dB 30.000 MHz 815.000 MHz 100.000 kHz 744.58146 MHz -58.60 dBm -45,60 dB
860,000 MHz 1.000 GHz 100.000 kHz 953.07692 MHz =-57.79 dBm -44,79 dB 860,000 MHz 1,000 GHz 100.000 kHz B877.41259 MHz -57.79 dBm -44,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.67 dBm -30.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.41 dBm -32.41 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.62 dBm -29.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84627 GHz -42,15 dBm -29.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85054 GHz -43,38 dBm -30.38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -43,29 dém -30.29 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spec I:Ié:
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 719.86632 MHz -58.79 dBm -45.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 733.59695 MHz -58.76 dBm -45.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 889.02098 MHz -57.94 dBm -44,94 dB 860,000 MHz 1,000 GHz 100.000 kHz 916.01399 MHz -57.74 dBm -44,74 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -47.21 dBm -34.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98925 GHz -47.63 dBm -34.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85927 GHz -42.43 dBm -29.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42,54 dBm -29.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85454 GHz -43.64 dBm -30.64 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43 .42 dBm -30.42 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Ban

d 5/5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 26 SEP 2017 09-07:37

Date: 26 SEP 2017 09:08:31

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 735.95077 MHz -58.90 dBm -45,90 dB 30.000 MHz 815.000 MHz 100.000 kHz 795.97326 MHz -58.91 dBm -45,91 dB
860,000 MHz 1.000 GHz 100.000 kHz 8B84.82517 MHz -57.98 dBm -44,98 dB 860,000 MHz 1,000 GHz 100.000 kHz 914. 19580 MHz -57.88 dBm -44,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98125 GHz -48.03 dBm -35.03 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98325 GHz -47.76 dBm -34.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -42.34 dBm -29.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -42.43 dBm -29.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86203 GHz -43,45 dBm -30.45 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -43,56 dBm -30.56 d&
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Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum e Spec I:Iv?
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 778.31959 MHz -58.91 dBm -45.91 dB 30.000 MHz 815.000 MHz 100.000 kHz 790.87331 MHz -58.79 dBm -45,79 dB
860,000 MHz 1.000 GHz 100.000 kHz 936.43357 MHz =-57.92 dBm -44,92 dB 860,000 MHz 1,000 GHz 100.000 kHz 903.42657 MHz -57.95 dBm -44,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.50 dBm -31.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -44.47 dBm -31.47 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -42.56 dBm -29.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98775 GHz -42,22 dBm -29.22 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85604 GHz -43,38 dBm -30.38 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -43,36 dém -30.36 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 5/5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 26 SEP 2017 09:15:06

Date: 26 SEP 2017 09:20:00

Spectrum u%;" Spect 1 ué]
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 748.11219 MHz -58.79 dBm -45.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 752.81984 MHz -58.78 dBm -45.78 dB
860,000 MHz 1.000 GHz 100.000 kHz 861.46853 MHz -57.56 dBm -44,56 dB 860,000 MHz 1,000 GHz 100.000 kHz 896.71329 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.71 dBm -34.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -47.88 dBm -34.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42.36 dBm -29.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85477 GHz -42,54 dBm -29.54 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.86103 GHz -43,17 dBm -30.17 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41465 GHz -43,58 dBém -30.58 dB
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LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B804.21164 MHz -58.86 dBm -45.86 dB 30.000 MHz 815.000 MHz 100.000 kHz 784.59645 MHz -58.77 dBém -45.77 dB
860,000 MHz 1.000 GHz 100.000 kHz 901.18881 MHz -57.87 dBm -44,87 dB 860,000 MHz 1,000 GHz 100.000 kHz 928.04196 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -47.65 dBm -34.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -47.77 dBm -34.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.69879 GHz -42,46 dBm -29.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -42,33 dém -29,33 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.85704 GHz -43.27 dBm -30.27 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.85804 GHz -43.50 dBm -30.50 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 26 SEP 2017 09:30:36

Date: 26 SEP 2017 09:31:30

Spectrum u%;" Spec ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -56.80 dBm -43.80 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.39 dBém -44,39 dB
860,000 MHz 1.000 GHz 100.000 kHz 977.83217 MHz =57.90 dBm -44,90 dB 860,000 MHz 1,000 GHz 100.000 kHz 942 44755 MHz -57.81 dBm -44.81 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.04 dBm -32.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -46.69 dBm -33.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42.19 dBm -29.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42,31 dBm -29.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85704 GHz -43,48 dBm -30.48 db 7.000 GHz 9,000 GHz 1.000 MHz 7.85554 GHz -43,30 dBém -30.30 d&
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Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spec I:Iv?
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 736.34308 MHz -58.71 dBm -45.71 dB 30.000 MHz 815.000 MHz 100.000 kHz 800.28861 MHz -58.90 dBm -45,90 dB
860,000 MHz 1.000 GHz 100.000 kHz B875.73427 MHz =57.96 dBm -44,96 dB 860,000 MHz 1,000 GHz 100.000 kHz 946.36364 MHz -57.78 dBm -44,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -46.54 dBm -33.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99575 GHz -48.04 dBm -35.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -42,33 dBm -29.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84977 GHz -42.40 dBm -29.40 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.85504 GHz -43,22 dBm -30.22 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.40865 GHz -43,47 dém -30.47 d&
\ I ) L] ( Il J -
Date: 26.SEP.2017 09.39:39 Date: 26.SEP.2017 09.40:32
SPORTON INTERNATIONAL INC. Page Number 1 A5-29 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978



saronas. FCC RF Test Report

Report No. : FG780604-01B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0010
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0071
-30 Normal Voltage 0.0054
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0002
20 Battery End Point 0.0007
Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A5-30 of 30




s=amranas. FCC RF Test Report Report No. : FG780604-01B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.17 4.75 472 5.74
Middle CH 441 4.84 5.04 5.86 PASS
Highest CH 4.32 4.81 4.99 5.77
SPORTON INTERNATIONAL INC. Page Number : A7-1 of 30
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s=amranas. FCC RF Test Report Report No. : FG780604-01B

LTE Band 7 / 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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Date: 26.SEP 2017 123548 Date: 26.SEP 2017 123556
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 26.SEP 2017 12.34:16

Date: 26.SEP 2017 1234:25

e e
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
™

0.0 . 0.0

\ 5 N 3

~ 5 ~

l < % 5
1E; 1€ .

| 5 i3 5
1E 1E “

£
1
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.06 dBm 23,84 dBm 4.78 da 2.90 dB 4.58 dB Trace 1 19.29 dBm 25,90 dBm 6.50 dB 3.01 d8 4.84 da 5.74 dB 6.26 dB
I e—— I e——
Wy we

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&
lo At 30 8 AQT 2 ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&
lo At 30 8 AQT

2 ms @ RBW 20 MHz

(@152 view

(@152 view

Date: 26.SEP 2017 12.34:35

Date: 26.SEP 2017 12.34:46

i
. 1 |
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18.97 dBm 24.06 dBm 5.09 d8 2.96 dB 4.90 dB Trace 1 19.45 dBm 26,13 dBm 6.69 dB 3.07 d8 4.96 da 5.86 d8 6.38 dB
= I e——
Wy we

Highest Channel / 1RB

Highest Ch

annel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B
- o
T N
00 i - 00
1E ! 1E- -
! \ :
1E 1E
\ i
i
| w.
: ! : t
CF 2.56 GHz - Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 18.91 dem 23,94 dBm 5.03 d8 2.90 6B .84 0B +.99 0B 5.04 0B Trace 1 | 19.23 dem 25,69 dBm 6.66 d8 2.99 d8 4.84 da 5.77 d8 5.35 0B
I —— I e——
L JL J | CEEREEE ) L JL ] BRRRREE I
Date: 26.SEP 2017 133465 Date: 26.SEP 2017 133504
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saronas. FCC RF Test Report

Report No. : FG780604-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 500 | 495 | 9.85 | 9.65 | 14.60 | 14.39 | 20.22 | 20.22
Middle CH - - - - 496 | 494 | 981 | 9.63 | 14.54 | 14.39 | 20.30 | 20.02
Highest CH - - - - 492 | 493 | 971 | 9.67 | 14.33 | 14.33 | 20.30 | 20.22

SPORTON INTERNATIONAL INC. Page Number . A7-4 of 30

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.43 dBm) ™M1[1] 13.54 dBm)
2.50465800 GHz 2.50916900 GHz,
= ndB M1 26.00 dB @ Tnde 26.00 dB
104 | = ru_\“a%,“\,,_w._}‘ 4.995000000 MHz 104 W A f. '?f”w"-fvﬂ, 4.945000000 V\Hf
T Q factor | 501.4 ] Q factol’ 506.2
od od
7 7
10 d —- -10 di ki
20 d L 20 di A
i v
' £ LY PV WAV. S PN . |
Rl iR - 38 dBm S e
40 df -40 d
50 d -50 di
&nd 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,504658 GHz 12.43 dBm nd@ down 4.995 MHz M1 2.503169 GHz 13.54 dBm nd@ down 4,945 MHZ
TL 1 2,500042 GHz -13.58 dBm ndd 26.00 dB TL L 2.500052 GHz -12.25 dbm n 26.00 dB
T2 1 2,505037 GHz -13.70 d8m Q factor 501.4 T2 1 2.5045998 GHz -12.48 dBm Q factor 506.2

L I

Date: 26.SEP 2017 11.58.44

J

L U

Date: 26 SEP 2017 158,54

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.39 dBm) ™M1[1] 13.94 dBm)
2.59608900 GHz 2.53546000 GHz
= 26.00 dB @ T nds 26.00 dB
A~ - s Ay e P 4.955000000 MHz A Fn S BY o n o~ 4.935000000 MHz|
d oy i P
1 f Q factor \ 511.8 n 7 N Stactar”™™ 7\ 513.8
od i i od /
/ A
i Y
10 df 10 d X
‘f
204 20d
/ P N
ArIRA Tacs vy T oy - S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,536089 GHz 14.39 dBm nd@ down 4.955 MHz M1 2.53546 GHz 13.34 dBm nd@ down 4,935 MHZ
T 1 2,532512 GHz -11.47 dbm nd8 26.00 dB TL L 2,532532 GHz -12.42 dm nd8 26,00 d8
T2 1 2,537468 GHz -11.84 ddm Q factor 511.8 T2 1 2.537468 GHz -12.78 dém Q factor 513.8
—
L U wa L JU

Date: 26.SEP 2017 120548

J

Date: 26 SEP 2017 120558

J

Highest Channel

/5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.73 dBm| mili] 13.19 dBm|
2.56953800 GHz, 2.56786000 GHZ,
e ndB 26.00 dB & 26.00 dB
~ " Ya VWA an P A S 4.915000000 MHz . - A - 4.925000000 MHz
10 d — Pbuha Bl 10 n
/“ Q factor | 522.8) [ 521.4)
|
0d ool /
_J |
10 d f -10 di .
20 d L o0 /
b { | B 7
. A el ot \
Pt s S vy ARABA T o
-40d -40 d
-50 d -50 di
-60 df -60 o
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,568538 GHz 14.73 dBm ndB down 4.915 MHz ML 2.56766 GHz 13.19 dBm ndB down 4,925 MHz
T1 1 2.565012 GHz -11.15 dém nds 26.00 d8 T1 1 2.565052 GHz -12.51 dém nds 26.00 da
T2 1 2,569923 GHz -11.52 dém Q factor 522.6 T2 1 2.560978 GHz -12.92 dBm Q factor 521.4

Date: 26.5EP. 2017 1208:14

J

L )i

Cate: 25 SEP.2017 1208.24

J

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.7a dBm) 16.42 dBm)
2.5028620 GHz 2.5043610 GHZ]
20 20
o ndB 26.00 dB 26.00 dB
04 St Al Tra Vot - LA 9.850000000 MHZ, 104 = N 9.650000000 MHZ|
[ Q factor \ 254.1 / Q factor \ 259.5
/ \
o | \ o / |
. - s
10 d 3 L 10 di ‘
\ ] \
204 L 20d
‘ / \
N I Ao WA - .
30 = — 20 - = =
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2502862 GHz 15.73 dam nd8 down 9.85 MHz ML 2.504361 GHz 16.42 dam nd8 down 9.65 WHZ
T 1 2,500125 GHz -10.38 dBm nd8 26.00 dB TL L 2,500145 GHz -10.33 dbm n 26,00 d8
T2 1 2.509975 GHz -10.44 dBm qQ factor 254.1 T2 1 2.509795 GHz -9.35 dam qQ factor 259.5
L U J wa L JU J L]

Date: 26.SEP 2017 121518 Date: 26 SEP 2017 121528

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.01 dBm)|
2.5958190 GHZ|
20 + 20
¥y _ nde 26.00 dB 26.00 dB
o i e 0.810000000 MHZ 04 e A .630000000 MHZ]
Q factor \ 258.5 7 Q factor 263.5
o - 0 "‘
T 2 i3
-10 df Y -10 d T
'_i \ ! \
20 d N 20 d 7
~ \ -~ ” A
Y rwa A / vy o - PR S s |~
40 df 40 de
50 d 50 d
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535819 GHz 15.01 dsm nd8 down 9.81 MHz ML 2.537438 GHz 15.34 dBm ndB_down 9,63 MHZ
TL 1 2,530165 GHz -11,33 dbm nd8 26.00 dB TL L 2.530185 GHz -9.61 dBm nd8 26.00 dB
T2 1 2,539975 GHz -11.39 d8m Q factor 258.5 T2 1 2.539815 GHz -11.31 d8m Q factor 263.5
L U J wa L JU J L]

Date: 26.SEP 2017 122221 Date: 26, SEP 2017 122231

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.78 dBm| mili] 16.30 dBm|
2.5667380 GHZ| W 2.5683170 GHz
e yuB 26.00 dB| & ndB 3 26.00 dB|
04 Bl R ety 1 S 9.710000000 MHZ 104 A e e s S 9.670000000 MHZ|
7 Q factor \ 264.9] 7 Q fa 265.6
ad / od .
BUE! ¢ -10 di ‘t
!
20 d 20 di
o Nk A ot
af = ] il A
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,566738 GHz 14.78 dBm ndB down 9.71 MHz ML 2.568317 GHz 16.30 dBm ndB down 9,67 MHZ
TL 1 2.560185 GHz -10.35 dém ndé 26.00 dB TL 1 2.560185 GHz -9.48 dém ndé 26.00 d8
T2 1 2,569895 GHz -10.95 dém  factor 264.3 T2 1 2.560855 GHz -9.70 dBm  factor 265.
L ) - L )i ) L
Date: 26.SEP 2017 1224:48 Date: 26 SEP.2017 122458
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.52 dBm)| ™M1[1] .33 dbm)|
2.5016860 GHz 2.5009670 GHZ]
= i nd 26.00 dB @ T nd 26.00 dB
g TN o A VB A, 14.595000000 MHz 0d ¥ T s B AU 14.386000000 MHZ
f q factor 171.4) ] q factor 173.9)
o ] E ] t
p | i/ |
-10 -10 d +
] |
20d + T 20d ,f X
i % T ~LA / ™
Ay e s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,501686 GHz 13.52 dBm nd@ down 14,595 MH2 M1 2.500967 GHz 13.33 dBm nd@ down 14,386 MHZ
T 1 2,500337 GHz -13.02 dbm nd8 26.00 dB TL L 2,500167 GHz -12.51 dm n 26,00 d8
T2 1 2,514933 GHz -12.16 dBm Q factor 171.4 T2 1 2.514573 GHz -13.25 dém Q factor 173.9

L I ]

Date: 26.SEP 2017 1231:51

U ]

Date: 26 SEP 2017 123202

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1+.16 dBm) ™M1[1] 13.08 dBm)
2.5397350 GHz 2.5388060 GHZ]
20 20
ndg 'y 26.00 dB)| ndB 26.00 dB|
g S ety o L temn B e A, 14.535000000 MHz 104 § . ; Bwl/‘.__f,\_n,\ 14.386000000 MHZ
} Q factor Il 174.7) f Q factor | 176.5
d | P { |
o i L 0 '
1] o { L
10 di T -10 df 7 T|
20 d [' - 20 d I’f
\
P / b o AL P \
I LY. B o™ e - o
a1 8 T Au VT S
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,539735 GHz 14.16 dBm nd@ down 14,535 MH2 M1 2.538806 GHz 13.08 dBm nd@ down 14,386 MHZ
T 1 2,527717 GHz -11.69 dam nd8 26.00 dB TL L 2.527687 GHz -13.17 dbm nd8 26.00 dB
T2 1 2542253 GHz -12.22 dém Q factor 174.7 T2 1 2.542073 GHz -12.84 ddm Q factor 176.5
—
L U J wa L JU J

Date: 26.SEP 2017 1238:55

Date: 26 SEP 2017 1238.05

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 26.5EP.2017 1241:21

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.80 dBm| mili] 13.10 dBm|
2.5577950 GHZ| 2.5608520 GHz
e T ndB 26.00 dB & ndB 26.00 dB
w0 LN B e 14.326000000 MHz 104 A X e B, 14.326000000 MHz
T Q factor "\‘ 178.5 ! " W Q facfor 178.8
{
0 di \ 0 J‘
-t d ¥ -10d ~+
\ /
20 d 20 di
Y 7
CAWREE LA VALY Al YAV AT Y L -
MU e e o,
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,557795 GHz 13.80 dBm ndB down 14.326 MHz ML 2.560852 GHz 13.10 dBm ndB down 14.326 MHz
TL 1 2555247 GHz -12.40 dém ndé 26.00 dB TL 1 2.555337 GHz -12.59 dém ndé 26.00 d8
T2 1 2,569573 GHz -12.74 d8m Q factor 178.5 T2 1 2.560863 GHz -12.67 dém Q factor 178.8
) - L )i ) -

DCate: 265, SEP.2017 1241:31

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.15 dBm) 17.01 dBm)
2.5041660 GHz a1 2.5074430 GHZ]
= 26.00 dB @ o 26.00 dB
10d s 20.220000000 MHZ| 0d " 20.220000000 MHz|
7 Q factor \ 123.8 7 Q factor 124.0
f LY {
od 0 d
| 12 /
¥ ¥ i
-10 df -10 d
f | f
| \
20d
- - =
A TN PN 7
s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,504166 GHz 18.15 dBm nd@ down 20.22 MHz M1 2.507443 GHz 17.01 dBm nd@ down 20,22 MHZ
T 1 2,49981 GHz -7.93 dBm nd8 26.00 dB TL L 2,49991 GHz -9.29 dBm n 26.00 d8
T2 1 2,52003 GHz -7.77 dBm Q factor 123.8 T2 1 2.52003 GHz -9.04 dBm Q factor 124.0
L U J wa L JU J L]

Date: 26.SEP 2017 1248:25

Cate: 26 SEP 2017 124835

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz

Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz

o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.73 dBm)| MI[1] 17.70 dBm
2.5958790 GHZ| M1 2.5380770 GHz
20 - 20
1 — ndB___ 26.00 dB R [ Pngn . _ 26.00 dB
04 il i 7 B - 20.300000000 MHZ 104 T BT 20.020000000 MHZ|
7 Q factor 124.9 7 Q factor \ 126.8
0 d 0 d 1
i v
10 df -10 di
i
/ \
N [ S P e ~.
40 d -40 de
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,535879 GHz 16.73 dBm nd@ down 20.3 MHz M1 2.538077 GHz 17.70 dBm nd@ down 20,02 MHZ
TL 1 2,52493 GHz -9.10 dBm nd8 26.00 dB TL L 2.52457 GHz -8.12 dBm nd8 26.00 dB
T2 1 2,54523 GHz -9.50 dBm Q factor 124.9 T2 1 2.544599 GHz -8.34 dBm Q factor 126.8

L I ]

Date: 26.SEP 2017 125528

L U ]

Date: 26 SEP 2017 125538

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16 mili] 16.72 dBm|
2.5626 2.5575620 GHz
e o & — A ndB 26.00 dB
04 20.300000000 MHz 104 / M | i 20.220000000 MHz
7 126.2 126.5
od od
-od - -10d
I /
ond — 20 dBm=— - Y
[~ = A | — T
-30 . 30 ]
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,562837 GHz 16.54 dBm ndB down 20.3 MHz ML 2.557562 GHz 16.72 dBm ndB down 20,22 MHz
TL 1 2,54985 GHz -9.71 dém ndé 26.00 dB TL 1 2.54989 GHz -9.42 dém ndé 26.00 d8
T2 1 2,57015 GHz -9.00 dBm  factor 126.2 T2 1 2.57011 GHz -9.87 dBm  factor 126.5

L J

Date: 26.5EP.2017 1257.55

L )i ] -

Cate: 26, SEP. 2017 1258.05

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG780604-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 448 | 451 | 899 | 9.03 | 13.4 | 13.49 | 18.38 | 18.34
Middle CH - - - - 449 | 45 | 901 | 899 | 1343 | 134 | 18.26 | 18.26
Highest CH - - - - 447 | 448 | 9.03 | 9.01 | 13.49  13.52 | 18.38 | 18.46

SPORTON INTERNATIONAL INC. Page Number : A7-9 of 30
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saronas. FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.28 dBm) ™M1[1] 1 3 dBm)
- 1060200 GHz - 0046200 GHz,
Occ B 4.475524476 MHz Occ B 5404505 MHZ
w0 prasAeets oo oo pm : 0d 67 W LV r
| /
0 df f 0 T
! \ J \
\ / |
10 df -10 o
/ \ /
\
204 [ - 20d
A A n / \
AR AT e Ve = P e Ay
40 df
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2500602 GHz 14,28 dam ML 2.500462 GHz 13.58 dam
T 1 2,5002722 GHz 9.18 dBm Oce Bw 4,475524476 MHz TL L 25002522 GHz 7.00 dam Oce Bw 4,505494505 MHz
T2 1 25047478 GHz 8.68 dam T2 1 2.5047577 GHz 7.58 darm
L U J L JU J L]
Date: 26.SEP 2017 11:58:24 Date: 26 SEP 2017 11.58:34
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.8a dBm) 12.56 dBm)
2.53697800 GHz 6000 GHz,
= B occBw M 4.485514486 MHz @ a1 4496 MHz
w0 I | rn Ve, il 0d 1n o ). S
/ | i i
od ) 0 di i |
/ \ i Y
/ \ / \
-10 df T -10 d 7
/ \ {
20d f . 20d /
/ \ g
A e -
e Ny a0 e Saavi
-40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536078 GHz 13.83 dam ML 2,53536 GHz 12,56 dam
T 1 2,5327522 GHz 9.09 dBm Oce Bw 4,485514456 MHz TL L 2.5327522 GHz 7.44 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372378 GHz 8.90 dam T2 1 2.5372478 GHz 7.07 dam

L I ]

Date: 26.SEP 2017 120528

U

Date: 26 SEP 2017 120538

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Date: 26.5EP. 2017 1207:54

)i

Cate: 25 SEP.2017 1208.04

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.21 dBm| mili] 13.38 dBm|
20 2.56813900 GHz - 2.56698100 GHz,
T oce Bw 4.465534466 MHz le Oce B 4.475524476 MHz
RS NN W - ) T2 )
10 d — — — —— 10 d —~ - — = Ao
\ [ \
od + od
Y
/ \ / |
BUE! . -10d 7
20 d / 20 df -
7 Y
/
. A4 L 3 A \ »
A e = ¥ T A e
- T e
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2568139 GHz 14.21 dBm ML 2.566081 GHz 13.38 dém
TL 1 2.5652622 GHz 9.01 dBm oce Bw 4. 465534466 MH2 T1 1 2.5652622 GHzZ 7.45 dam oce Bw 4. 475524476 MHZ
T2 1 25607278 GHz 8.74 dBm T2 1 2.5607378 GHz 8.26 dbm

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-10 of 30




saronas. FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.03 dBm) ™M1[1]
0 M1 2.5071780 GHZ| - 2.
Ocg B £.991008991 MHz :c By 9.030969031 MHz
RPN PN (VA FA AN
10d 104d v
0 df ! T 0 \\
! \
~1od | L -0 d L \l
| !
/ /
20 d 20 d \
/ / \
i - P Wl 8 s
<30 dpm— = | a0 dem \yfre
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507178 GHz 16.03 dam ML 2,50452 GHz 13.98 dBm
TL 1 2,5005045 GHz 9.74 dBm Oce Bw £.991008951 MHz TL L 2.5004845 GHz 7.61 dm Oce Bw 9.030969031 MHz
T2 1 2,5094955 GHz 9.77 dém T2 1 25095155 GHz 8.65 dam

L I ]

Date: 26.SEP 2017 1214:58

\ ) J [

Date: 26 SEP 2017 121508

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.02 dBm| ™Il 19.51 dBm|
0 2.5964990 GHZ| - i 2.5394020 GHz
- £.010989011 MHz X 31 £.991008991 MHz
d = A5 p B ka1 o
0 ¥ 10 7 ¥
B / 1 . / |
o ] il o ] \
04 + 10 d -
/ / )
/ |
20 d A 20 d
/ Y
. JA e L A
=t : = = 3 e~ —" e
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,536499 GHz 16.02 dBm ML 2.533402 GHz 14.51 dBm
TL 1 2,5305045 GHz 9.56 dBm Occ Bw 9.010985011 MHz TL L 2.5305245 GHz 8.54 dBm Occ Bw 5.991008991 MHz
T2 1 2,5395155 GHz 10.26 dBm T2 1 2.53951855 GHz 8.52 dam
L U J wa L JU J L]
Date: 26.SEP 2017 122201 Date: 26 SEP 2017 122211
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.64 dBm| mili] 15.11 dBm|
20 " 2.5673780 GHZ| - 2.5642210 GHz
o Ocofw 0.030960031 MHz . Oce B 9.010989011 MHz
r SN PN AT - T1. T (P W, e
0 - el 0 ESEPLN. oA o AT
) [ \
e / ‘ o /
/ \ [ |
| /
BUE! t -10d 1 ;
\ \
20 d - 20 di / A
S N P o L
G — AT A = = —
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,567373 GHz 15.64 dBm ML 2.564221 GHz 15.11 dBm
TL 1 2,5604845 GHz 10.02 dBm Occ 8w 9.030959031 MHz TL L 2.5604845 GHz 8.52 dam Occ 8w 9.010989011 MHz
T2 1 2 5605155 GHz 9.57 dbm T2 1 2.5604955 GHz 8.98 dBm

Date: 26.5EP. 2017 1224:28

L )i ]

Cate: 26 SEP. 2017 122438

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 1I5MHz / QPSK Lowest Channel / 15MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.92 dBm) ™M1[1] 13.75 dBm)
- 2.5021650 GHz - 2.5037240 GHZ]
Occ B 13.996605397 MHz o LEE) Occ B 13.486513487 MHz
10 d i i e dhorn 2 04 ; V. NE RE
/ [ 1
odi 7 0 T T
[ | \
10 df - 10 d - L
\ / \
204 ; . 20d +
/ L \.
P, R LA .. -/ L
20,9 = P i T~
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.502165 GHz 13.92 dam ML 2.503724 GHz 13.75 dam
T 1 25007867 GHz .67 dBm Oce Bw 13.396603397 MHz TL L 25007268 GHz 9.74 dBm Oce Bw 13.488513467 MHz
T2 1 2.5141833 GHz 8.85 dam T2 1 2.5142133 GHz 7.88 dam
L U J L JU J L]
Date: 26 SEP 2017 1231:31 Date: 26 SEP 2017 1231:42

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 1 ™Il
2.5 2.
= Occ B 13426575427 MHz @ ’ll Occ B 13.396603:
3 , {2 , 2
w0 e BUN 0d Fom, AnAcon]
[ ‘ *
d | 4 |
o 0
\ i \
/ i [ \
04 1 -10 +
204 - 20d f
7 . o \
~ PN VA ’ o L.
[~ AT o 9 e
40 df 40 di
50 d 50 d
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,533951 GHz 14.59 dBm ML 2.529426 GHz 13.69 dBm
TL 1 2,5283167 GHz 9.43 dBm Occ Bw 13.426573427 MHz TL L 2.5283167 GHz 8.19 dBm Occ Bw 13.396603397 MHz
T2 1 2,5417433 GHz 8.99 dom T2 1 2.5417133 GHz 8.07 dém
L U J wa L JU J L]
Date 26.SEP 2017 1238:35 Date: 26 SEP.2017 1238.45
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.81 dBm| mili]
2.5592030 GH 2.55
20 — o 20
Oce B 13.486513487 MHz M1 Oce B 13.516483516 MHz
ENTtal PN AV PN PN - 104 1y * - I
i ] k
| od ! !
| ! \
-10d 4 L
20 di f i
S T J \
T ey EEhTaee
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559203 GHz 13.81 dém ML 2.557685 GHz 12.72 dBm
TL 1 2,5557268 GHz 9.24 dBm Occ 8w 13.485513487 MHz TL L 2.5557268 GHz 7.09 dam Occ 8w 13.516483516 MHZ
T2 1 25602133 GHz 7.89 dBm T2 1 2.5602433 GHz 7.34 dBm
L ) L )i ) L
Date: 26.SEP 2017 1241:01 Date: 28 SEP.2017 124111
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

I

Date: 26.SEP 2017 1248.05

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 17.86 dBm) ™M1[1] 16.92 dBm)
- - i 2770 GHz,
[ o —_Occ By ~ 18.981618382 MHz —Mcc Bw 18.941650342 MHz
T T b SN By Palh ¥ o e
1d . 10 df t
7 | ]
/ \ / \
o d \ 0 di \
/
10 d -10 di +
/
20 d — - — 20 d -
A - T e e NS RV
a0 30
40 df -40 d
50 df 50 d
60 d -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507323 GHz 17.86 dam ML 2.513277 GHz 16.92 dam
T 1 25008092 GHz 10.24 dBm Oce Bw 18.361616362 MHz TL L 2.5007692 GHz 10.02 dBm Oce Bw 18.341656342 MHz
T2 1 2.5191908 GHz 11.21 dam T2 1 2.5191109 GHz 9.93 dam

U

Date: 26 SEP 2017 124815

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 11,50 db @ RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1 dBm)| 16.89 dBm)|
0 2.5997150 GHZ| - 2.5403950 GHz
— 18261738262 MH. 1B.261738262 MH
LA 4 O S §
10d a 10 df ¥
[ \ / \
{ \
0 d \\ 0 d
10 df /j t -10 di {f }
s / . s ) \
= S i LAY e~ e N
a0 0 Ve
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,539715 GHz 17.37 dBm ML 2.540395 GHz 16.89 dBm
TL 1 2,5258891 GHz 10.63 dBm Oce Bw 18.261736262 MHz TL L 2.5257692 GHz 9.92 dBm Oce Bw 18.261736262 MHz
T2 1 2,5441508 GHz 10.67 dBm T2 1 2.544031 GHz 9.09 dom
L U J wa L JU J L]
Date: 26 SEP 2017 125508 Date: 26 SEP 2017 125518
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,50 db @ RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
17.10 dém| mili] 16.05 dBm|
20 1 2.5571630 GHZ| - 2.5604400 GHz
- - A . 18.381618382 MHz| Bw 18.461538462 MHz
T ol b T e e
10 df 10 d :
/ \ [
o 7 ‘.\ ! /
-10 df f -10 o
i \ ]
o0 g i | o0 L
20 d8m e — \ 20 AR ==
s e - -
a0 = a0 e
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2557163 GHz 17.10 dBm ML 2.56044 GHz 16.05 dBm
TL 1 2,5807692 GHz 9.19 dém Occ 8w 18.381618382 MHz TL L 2.5507692 GHz 9.37 dam Occ 8w 18.451536462 MHZ
T2 1 25691508 GHz 10.74 dBm T2 1 2.5602308 GHz 10.07 dBm

Date: 26.5EP.2017 1257.35

)i

Cate: 26 SEP. 2017 1257.45
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG780604-01B

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
20 gl _BPURIOUS | INE_ABS PABS 20 dblpe—bPurIolS LINE ABS PASS
10 dBm ﬂ 10 dBm ‘ l
i e ]
-10 dBm I ‘ -10 dem ,‘ \_I
5N dam | J \ -20 dBm 1 i
SPURIOUS_LINE_ABS | ( H i f \
-30 dBm # P 0 dbm } ; \
e JAI ] Lm” FARY e
e " ‘ VAR | v
wf\f"’ Tl 1
b -60 dem
-60 dBm
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G Eaore =
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 19.65 dBm -10.35 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.48847 GHz -46.74 dém ~21.74 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57000 GHz 219.17 dBm Z9.17 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49474 GHz -46.49 dém -33.49 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57147 GHz -34.73 dBm -24.73 de
2.495 GHz 2.496 GHz 50.000 kHz 2.49598 GHz -54.23 dBm -41.23 dB 5 575 GH= 2,576 GHz 1,000 MHz 257506 GHe 45,69 dBm 3560 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50036 GHz 19.72 dBm -10.28 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57707 GHz -46.86 dbm -21.86 dB
T
) i )

Date: 26,SEP.2017 12:00:03

Date: 26 SEP.2017 12:08:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS
20 db,lﬂu sPURIOUS_) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dBm 10dBm
MW\
-10 dém | \_l
[ | |
SPURIOUS_LINE_ABS | ]
30 dem {
-40 dBm
40 dBm g W,_“‘_
U -50 dBm
-S0°dBm
-60 dem
-60 dam
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.508 GHz | |G ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56633 GHz 5.81 dBm -24.19 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -45.83 dém -20.83 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -27.02 dBm -17.02 dB
2,480 GHz 2.495 GHz 1.000 MHz 2,49482 GHz -35.48 dBm -22.48 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57129 GHz -26.84 dBm -16.94 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49595 GHz -40.56 dBm -27.56 dB 5 575 GH= 2,576 GHz 1,000 MHz 257500 GH= 34,72 dbm 251,77 dB
2.496 GHz 2.50S GHz 100.000 kHz 2.50322 GHz 5.75 dem ~24.25 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57611 GHz -37.25 dbm -12.25 dB
T
) i )
Date: 26.SEP.2017 120222 Date: 26.SEP.2017 12.11:52
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s=amranas. FCC RF Test Report Report No. : FG780604-01B

LTE Band 7 / 5MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PABS 20 ghife_PURIOLS LINE 4BS PASS
i !
I 10 dBm +
10 dBm- JI ]
0 dem ‘ 0 dom ,
-10 dBm: ( l -10 dBm } \_|
5 dam | ’ \ 20 dBm | |
SPURIOUS_LINE_ABS | J \ , { \
0 dBm
-30 dBm $ A m ﬂ J \
L] T en ’ ‘
40 dem | [ |
R : l
e . \ It |
A -60 dBm
-0 dem
Start 2.565 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stap 2.508 GHz JIfshurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit | 2,565 GHz 2.570 GHz 100.000 kHz 2.56964 GHz 18.73 dBm -11.27 db
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2490 GHz 2.495 GHz 1.000 MHz 249210 GHz -40.83 dém -27.83 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -38.63 dBm -28.63 dB
2.485 GHz 2.496 GHz 200,000 kHz 2.49557 GHz -52.96 dBm -39.96 dB 5575 CH= 2,590 GHz 1,000 MHz 257731 oHe 4193 dBm 2303 de
2.496 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 19.56 dém -10.44 dB 2.590 GHz 2.595 GHz 1.000 MHz 2.59328 GHz -46.94 dBm -21.94 dB
i Y

i
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
20 db’IHH BPURIOUS_) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dBm 10 dBm
d 0
0 dem F_N_‘ . o ———
-10 dam | -3{0 dém l l
o0 Aam | l -40 dem T
SPURIOUS_LINE_ABS | ; \ | l
-30 dBm J jn dem
A
40 dBm
o -50 dBm
-60 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
i 5 Ghz 8004 pts Stop 2.52 oz (5o v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.56677 GHz -1.05 dBm -31.05 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49025 GHz -32.80 dém -7.80 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57000 GHz -32.11 dBm -22.11 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49452 GHz -30.97 dém -17.97 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67101 GHz -32.47 dbm ~2.47 db
2.485 GHz 2.496 GHz 200,000 kHz 2.49539 GHz -37.03 dBm -24.03 dB 5575 CH= 2590 GHz 1,000 MHz 5 57593 oHe 3415 dBm 2115 db
2496 GHz 2.520 GHz 100.000 kHz 2.50676 GHz -0.32 dBm -30.32 d& 2,590 GHz 2,595 GHz 1,000 MHz 2,58016 GHz -45.81 dBm -20.81 db
i Y

i
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